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M anagement of abdominal painin
pediatric emer gency departments

Eell Ryoo

Department of Pediatrics, Gachon University Gil Medical Center,
Gachon University College of Medicine, Incheon, Korea

Abdominal pain is one of the common complaints among children who visit pediatric emergency departments (PEDs), but
aggressive management has been proven insufficient. Physicians working at PEDs must know the principles of abdominal
pain management, especially the dose, lower age limitation, and adverse effects of each drug. Through this review of
published literature, | would like to suggest future study topics, and aid to establish the Korean guidelines for the management

of abdominal pain in PEDs.
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Table 1. Non-opioid analgesics for children and adolescents

Lower age . .
Name limit Route Dose (maximum dose) Precaution
Acetaminophen NA v 7.5-15 mg/kg every 4-6 h Hepatic or severe rena
(paracetamol) 2y, IV) PO 10-15 mg/kg every 4-6 h impairment
PR Loading 30 mg/kg, then 15-20 mg/kg every 6 h
(infant, 75 mg/kg/d; children, 100 mg/kg/d)
Celecoxib 2y PO 10-25 kg, 50 mg every 12 h; > 25 kg, 100 mg every 12 h Severe hepatic impairment
Diclofenac 14y  PO,PR,IM 1mg/kgevery 8 h (150 mg/d)
Etodolac 6y PO 20-30 kg, 400 mg/d; 31-45 kg, 600 mg/d; 40-60 kg,
480 mg (1,000 mg/d) Asthma, bleeding disorders,
Ibuprofen 3mo PO 5-10 mg/kg every 6-8 h (40 mg/kg/d) renal diseases, and
Ketorolac ly IM, IV 0.25-1 mg/kg every 6-8 h (100-120 mg/d) dehydration
Meloxicam 2y PO 0.125 mg/kg/d once (7.5 mg/d)
Naproxen 2y PO 5-7 mg/kg every 12 h (600 mg/d)
IV: intravenous, PO: per os, PR: per rectal, IM: intramuscul ar.
Table 2. Opioid analgesics for children and adolescents
Lower age . .
Name limit* Route Dose (maximum dose) Precaution
Fentanyl NA \Y 0.5-2 ng/kg every 2-4 h (50 g, if needed, repeat Chest wall rigidity (little
1/2 every 5 min) effect on blood pressure)
Hydrocodone 2y PO 0.1-0.2 mg/kg every 4-6 h (5-10 mg) Hepatic or renal impairment
Hydromorphone' 2y \Y 0.01-0.015 mg/kg every 3-6 h (> 40 kg; 1 mg)
PO 0.03-0.08 mg/kg, every 2-4 h (> 40 kg; 2-4 mg)
Morphine NA \Y 0.05-0.2 mg/kg every 1-4 h (infant, 2 mg; 1-6 v, ) ) )
4mg; 7-12y, 8 mg; > 12y, 10 mg) Hepatic or repal impairment,
PO 0.2:0.5mgkg every 3-4 h (15-40 mg) and hypotension
Oxycodone 2y PO 0.1-0.2 mg/kg every 4-6 h (5-10 mg) Hepatic or renal impairment

* All drugs are used cautiously under the age of 2 years.
" No data available about maximum dosage for body weight < 40 kg.
IV: intravenous, PO: per os.
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